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DA Uriin Tipi : 4mm, 6mm, 8mm, 10mm Soda kireg silikat diiz cami el
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o and is in accordance with the provisions of the following EC- directive(s) 5
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IKATES, s.r.0. ~ Laboratery for glass and building products testing

Tolsttho 186, 415 83 Teplice, Czech Republic
bolki +420 417 503 (93, telffax: 220 417 502 825

e-mails i

5 hiipedigotalikates

Aceredited fexting laboratery Na 139
creeredited dv Czech Institure of decrediation m Prague

Jor glass and selected building products sesting

TEST REPORT

No.: 2720611

Test ttem ; Thermally ioughened safety glass

- initial type tests sccording to TSN EN 12150-7
{lient (addressh Saban Agikgtz losaat Malz. San. Tie A8,

Cilingirier Caddest M9, Bdime, Turkey
Producer {addross)y: Saban Agikedr Insaat Malz San Tic A5 (ASTRO CAND

Plemiskapt Mevkii Kirklarell Kavsagh, Edirne, Turkey

Place of wst performance :  HKATES, sro, Teplic

%]
Date of sample receiving @ 2011431 -04
Date of test performance 201 1-01-06 1 2001 3-03-28
Prate of tssue & 20116420
Niunber of @aga& : 4 Ve i
Page No. : l_ v

Mapager of esting laboraiory ©

Resulis andfor nformation out of scereditation range and subtontracts dre e test
report identified. Copying and wanslating, wsing of report for other purposes
(advertisement, extracts from the report) only with consent of the leboratory. Witln
consent of the inhoratory 15 possible & meproduce the report only whole.
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- No.: 2/2031 Number af puges : 4
_PageNo.: 3
Test results
L. Pendulum m’n@gﬂ l&si gﬁc%rdm&m ( %& EN I“‘%G{}} I R .-
| Nominal | o . cightof :
| thickness (NG 190~ [ No.|  430mm . [ No] Ti00mm
' 1 | nobreakage | 5 no breakage 9 no breakage
| AR 2 | no bféﬁimgt' & i br&aha%a_ 10 | nobreakage
| 3 0y breakage 7 no breskage ? 11 no breakage
4 | wobreskage | 8 . mobreakage 12 | a0 breakage
1 | vobreakage | 3 | no breakags g
oL B 0o breakage V& mo bregkage e}
Hmm — i ,
3 | nobreakage | 7 no breakage | 1i |
| 4 | nobreakage | 8 no breakage | 12 |
1 | nobreakage | 5 no breakage G 110 breakage
g ""':2_' mbwakag;: 6 - no breﬂkaig}é l-f} ~. no breakage |
e 3| nobreakage | 7 | nob brm&g o 11 no breakage
4 | nobreakage | & 10 breaka&& 12 1o bre: &&ag&g
. 1 m:%breakaz‘z;@ S L no breakage 9 -
i el : T, i | 600 ‘f“‘iw.w
e} n\;m,;‘;f 2 _._':"'_m} bmakage 6 _he brt:akuge 10 1 1o bm;ka;z,zz i
a 'mbttmkage 1 | mo bmka&m W _no breakage 1
4 | nobreakege | 8 | ‘no bre:zskagc ; 12 no brenkage |

U&assﬁwi:;ﬁﬁ,

T hsm‘laﬁv fﬂﬁglie;}uﬁ sg!et ass £ mny
Thermally toughened 58 zlass & mm
Thermally toughened safety glass § mm
Thor tﬁ;a}%v foughened s;asfgh gimx 10 mm

BN 12660 1¢C)
EN 12600 1(C)
EN 12600 1O
EN 12606 1{C)2

: 3 Fragmentation test (a»,u(}r&mggm CSNEN 12150-13

Test specimen No. / _ [ﬁ';mmca count {pes. )/ the Allc-;z‘a;;v;t ;Mruc i; {;‘z—r’?}m_—qm
Nominal thickness i S 3 e 1 .' i p

DT ;tzﬂi':f-f%t@azz glassy 9811 ez |osiaa 9215 | 11246 |
6mm (floatglassy | 8412 | 10313 | 89013 | 8312 - 9uss~
8 mini (float giam) H)ﬁ#'w' ki %1; ; 33!’*{3 91!51;}5’;;,??*'; ,.‘9’,9”{\4:
10 mm (float glass) | 5915 | 6T | 60714 5416 1894508 [ |




No.: 2/2011 Number of pages : 1
P i
B . L. PageNo.: =~ = .2

at y

EN 1"‘5§3~'§ {2001 Determination of bending strength of glass - Part 3
Fest-with spectmen supported on two points (four points bending

CHNEN 12450 Glass in building -~ Thermally toughened soda lime silicae
safety glass - Part 1 (20013 5 Definition and dese riptios; Pact 2 2005y
Ewalustion of conformity

CSN BN 12600 (20031 Glass in build ding ~ Pepdulum test - Impact test methad and
clasgification tor fat glass

Sampling :

l

Following test specinens of thermally toughened safety glass produced by horizontal
PIOCESs fwm Hoat glass, were supplied o the tests:

- for fragmentation test:
- toughened | ‘{nai&izsx clear 4 mm & e 8 mp 10 mm
~ per & pes. 36081100 mm

- for bending streagth test
- toughened flost glass set;
- 3 pes. 360x1 100 mm of wughened float glass clear 4 ram
- 3 pes, 360x 1100 o of toughened float glass clear 6 mm
- 3 pes. 360x1 100 mm of toughened float o wlass clear § mm
3 pos. 360% 1 100 mim of toughencd floal g gitm elear 10 num

~ for pendulum hapact iest
< 12 pea. 87621938 nup of toughened foat glass clear 4 mm
- 12 pes, 876x 1938 mom of wughened foat glass clear 6 mn
<12 pes, B70x 1938 mm of toughened Lozt glass clear 8 mm
- 12 pes. 87651938 nus of teughened float 2lass clear 16 mm

Metrological provision of tests ;

Fragrgenlation tost was pumrmesé using of bammer with mass of 78 g Bending
strength test was performed using of metrologically verfied universal test machine
B 20, Fest rig for pendulum st and impact bodies complies with requirements of
he SN EN 12600 (lasl calibmation of ey g 20090304}
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Ne,: 2172011 Number of pages ; 4 %
Page No. ; ' i
3. Bending strength (according to CSN EN 1248.3) s
Specimen/ | ]
stampor | Thickness R Max. Joad
ifuatiig {miﬁ)' i (3) i ;q-m 3 {&é;}” 1
position ! |
£ iough&;mﬂ float glass
T B2 | I 870 | 1985 |
ol 3,89 1842 2,49 "0 | w0 |
R R g4 | 240 L
Lo T Vet e LT s) T 1 dhe0 | 3810 ]
i 6040 351 1830 | 1687 |
COREE SREUTIE T o R 2000 | 1895
| AR T K 3550
24 8,13 8100 252 3720 1. 1%
97 800 | - %000 2,53 3680 194.0
104 10230 175 TOIRE 551 6090 | 1958 |
fEEe i gy 10180 2,52 6190 | 109.4
izb 1 1028 7] ik 2,52 5880 189.5
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not teplace other documents, ¢ 2. adin
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' istriﬁéil{gg Iist e
2 x Haban Aekpdz Tng shat Malz.San Tie. A, 3,
& i aburatory for glass and balding products testing IKATES 5
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